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MODEL NO. TD020D

ITEM PART NO. DESCRIPTION QTY NOTE
001 231965-7 Tekercsrug6 10 6960DWA 1
002 267143-3 Lapos tavtarté alatét 6960DWA 1
003  233005-7 Nyomoérugé 13 233005-7 1
004 324711-6 Gyuru TD090D 1
005 961072-9 Seeger-gyuru 12 6901DW, 6901VD 1
006 210108-4 Ball Bearing 6801LLU 1
007 313136-9 Fékezogyuru 1
008 324717-4 Tengely 1
009 268160-6 Csapszeg 2
010 324713-2 Ullo 1
011 324714-0 Kalapacs 1
012 216019-1 Acélgoly6 3 6960DWA 23
013 267335-4 FLAT WASHER 20 1
014  233481-5 COMPRESSION SPRING 20 1
015 267335-4 FLAT WASHER 20 1
016 216002-8 Acélgolyé 4,8 216002-8 2
017 227173-6 Fogaskerék 2
018 324715-8 Spindle 1
019 268161-4 PIN 5 2
020 253052-2 U-alaku lapos alatét 12 5014B/ 1
021 210108-4 Ball Bearing 6801LLU 1
022 265172-0 + PAN HEAD SCREW M2.6x6 2
023  419639-2 INTERNAL GEAR CASE 1
024 629842-9 Motor 1
025 265173-8 PAN HEAD SCREW M3x8 1
026  188200-3 Motor Housing Set 1
INC. 32
027  267803-7 LOCK WASHER 1
028 419637-6 CHANGE LEVER 1
029 267803-7 LOCK WASHER 1
030 863818-8 TD020D NAME PLATE 1
031 265173-8 PAN HEAD SCREW M3x8 1
032 188200-3 Motor Housing Set 1
INC. 26
033 266404-8 TAPPING SCREW BIND 3x14 3
034 419638-4 Light Cover 1
035 188198-4 HANDLE SET 1
INC. 37
036 638470-9 Kapcsolé 1
037 188198-4 HANDLE SET
INC. 35
038 266374-1 Csavar 4x25 1
039 266404-8 TAPPING SCREW BIND 3x14 2
040 345749-8 SET PLATE 2
041 216019-1 Acélgoly6 3 6960DWA 2
AO01 **DCO7SA DCO7SA BATTERY CHARGER 1
A02 194355-4 BATTERY BL7010 SET 2
A03 168435-2 HOLSTER 1
A04 831276-6 Tool bag new 1
A05 194376-6 Drill SET neu 1
AO06  419730-6 HOLDER 1
AO07  784025-9 - BIT 6-50 1
AO08  784244-7 + BIT 2-50 1
AQ09  784245-5 + BIT 1-50 1
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